
   
 

           

 

 

 

HULL WATER 
POLLUTION 
CONTROL 
FACILITY 
 
 

April  
2021  
 
 
MONTHLY 
OPERATING 
REPORT 

 

 

 

 

 

NPDES NO. MA0101231 

 

 

woodardcurran.com 

 
COMMITMENT & INTEGRITY DRIVE RESULTS 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 2 April 2021 
 

Table of Contents    
1 Executive Summary ........................................................................................................................ 3 

2 Flows and Loadings ......................................................................................................................... 4 

2.1 Average effluent monthly flows – 2+ year comparison ............................................................ 5 

2.2 Monthly Summary of Rainfall and the Influence on Effluent Flows .......................................... 6 

3 Compliance ..................................................................................................................................... 8 

4 Key Performance Indicators .......................................................................................................... 13 

4.1 Water Quality – april 2021 ...................................................................................................... 13 

5 Odor Control ................................................................................................................................. 16 

6 Maintenance Summary ................................................................................................................. 19 

6.1 Tasks Completed this Month ................................................................................................. 19 

6.2 Asset Management Accounts ................................................................................................ 21 

7 Safety ............................................................................................................................................ 22 

8 Staff Development ........................................................................................................................ 24 

9 Collection System ......................................................................................................................... 25 

9.1 Wet Well Cleaning ................................................................................................................. 25 

9.2 Collection System Maintenance ............................................................................................ 25 

10 Project Management & Administration ..................................................................................... 27 

10.1 On-Going Projects and Support Items ................................................................................... 27 

 

 

   

Cover pictures:   

[top] Process pictures of secondary system 

[bottom] Electric Hoist in Operations building – Annual Inspection 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 3 April 2021 
 

1 EXECUTIVE SUMMARY 
This Monthly Operating Report provides a summary of the pertinent information and 

activities that occurred at Hull WPCF during the month of April 2021.  

• No lost-time incidents for the month of April. 

• Continued/On-going covid-19 safety operations:  Regular daily operations and staff scheduling.  

On-going coordination with vendors and contractors for project work.  Following CDC, Town, State 

and Company with mandated safety protocols and mask use.  Staffing levels normal as it pertains 

to covid19. 

• There were 146 effluent samples taken in the month of April [details on page (12).]    All effluent 

samples collected were compliant. The average daily flow for the month was 1.45 MGD.  A total of 

4.77 inches of rainfall was recorded, with the highest daily total amount on 4/15-4/16 – 2.6”.  High 

winds and rain had flows rise, but manageable until mid-afternoon, and then it was necessary to 

put SC#1 on-line at 2pm since plant flows were over 5 MG.  Process conditions were compliant. 

• The were no Sanitary System Overflows [SSO] reported. 

• The plant and collection system odors remained low due to low sewage temperatures and variable 

flows. The Bioxide system was dosing at low rates for most of the month.      

• Continued work in aerated grit tank to make grit removal possible.  Modified air header piping and 

worked on aerated grit system to get system operational.   

• Co-ordinate efforts for implementation of plant effluent bypass, using the 8-inch Vortex pump.   

• The 06M Asset Management Accounts checkbook summary and planned expenses updated for 

contract year #6 are attached.  Latest revision date: 7/14/21.   

• There were NO grinder pump call outs during the month of April.  

• W&C O&M continued to support the Engineering projects –pump station #5, pump station #9, and 

effluent gate/pump room project.  Attended calls for planned HVAC and plant engineering 

upgrades as needed. 

• Plant Staffing – APM position open as of April 16th. New hire process open and initiated to fill the 

position. 

• Hoist and chain fall – annual inspections of all units 

 

 

Woodard & Curran strives to deliver a high-quality operations service and is 

responsive to our customers concerns. Please feel free to request any 

modifications to the format or content of this report. 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 4 April 2021 
 

2 FLOWS AND LOADINGS 

 

 

 

Average Daily Flows and Loadings for the Month:  

 
Eff Flow 

MGD 
Inf Flow 

MGD 
Inf BOD 

LBS 

Inf TSS 
LBS 

 

Eff BOD 
LBS 

EFF TSS 
LBS 

Apr 2019 1.856 2.202 * 1246 1835 101 168 

Apr 2020 2.231 2.438* 1839 2564 65 156 

Apr 2021 1.453 1.670* 1796 2245 60 129 

 

* On-Going -The influent flow meters are strap on doppler flow meters, and the internal pipe condition 

prevents getting a strong signal.  The staff utilizes the area velocity meter in the aeration tank inlet 

channel as well as the headworks influent Parshall Flume meter.  All reported loadings are based on the 

effluent flow meter.  All meters are tied into the Scada system so that influent flows can be monitored.  

Flows in 2020-2021 are lower due to improvements in the collection system to reduce inflow and 

infiltration.   

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 5 April 2021 
 

 

2.1 AVERAGE EFFLUENT MONTHLY FLOWS – 2+ YEAR COMPARISON 

 

 

 

The monthly average flow for April was 1.45 MGD, higher than the previous month.  The 

total precipitation for the month was 4.77 inches, with 2.6 inches of rain on 4/15-16.  The 

graph shows the 2-plus year summary of the monthly average flows.   

 

 

 

 

 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 6 April 2021 
 

2.2 MONTHLY SUMMARY OF RAINFALL AND THE INFLUENCE ON EFFLUENT FLOWS 

 

 

 

This graph shows the days where precipitation occurred [rainfall] [Blue Peaks].  This graph 

indicates that there were a few wet weather periods in April.  The wet weather had moderate impact 

on the plant flows.   

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 7 April 2021 
 

 

 

This graph shows the data from the last 3 months and shows the times when rainfall impacted the 

plant flows.     

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 8 April 2021 
 

3 COMPLIANCE 

 

 

➢ Plant Effluent 
 

There were no permit exceedances in the month of April. 

• Plant process conditions were stable during the month.  Adjustments to the timed aeration schedule 

were made as needed.  There were some flows variations due to higher rainfall seen mid-month.  Still 

dealing with the impacts from the plant flow stoppages for the secondary effluent gate work, and the 

process conditions created.   Sludge settleability slowly improving and greasy sludge mats on the 

aeration tanks lessened.  Chlorination of the RAS continued in April.  Pictures of the aeration tanks and 

clarifiers below.  Annual sludge characterization sample collected in April. 

 

 
 

• A Copy of the monthly NPDES reports for April 2021 was submitted to the EPA & DEP and then 

forwarded to the Hull Sewer Dept.   

• Weekly sampling schedule adjusted as needed to accommodate capital projects and flow 

shutdowns/bypasses. 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 9 April 2021 
 

 

 

 
 

Monthly Process Summary graphs from power BI – April 2021.   



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 10 April 2021 
 

 
 

Graphs shows trending of secondary processes using Power BI for the 3-month period ending on 4/30/21.  The 

tank solids levels under aeration showed a decrease, since wasted gallons were still elevated to get the solids 

inventory lower and continue wasting out some of the undesirable filamentous bacteria.  The sludge settling 

that is measured as SVI [sludge volume index] which had been slow, showed an improvement [lower SVI 

value] and trending lower. [a positive sign].  Effluent turbidity was stable, although the elevated value was the 

result of higher plant flows.   

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 11 April 2021 
 

 
 

Various Power BI Graphs [related to Drylet] shows trending of various processes – April 2021.   

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 12 April 2021 
 

   
 
Additional Power BI Graphs that show trending of various parameters – April 2021 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 13 April 2021 
 

4 KEY PERFORMANCE INDICATORS 
 

 

4.1 WATER QUALITY – APRIL 2021  

 

There were 146 effluent samples taken in the month of April. 

 

 

 

 

 

Parameter Info Permit Requirements  Results 

Parameter Units 

Daily 
Allowed 
Max in 
month 

Min 
% 

Weekly 
Avg. Max 
Allowed 
in month 

Monthly 
Avg   Freq 

Period 
Monthly 

Avg. 

Period 
Weekly 

Min 

Period 
Daily 
Max 

# Of 
Samp

les 

# Of 
Violations 

Eff TSS MG/L 50 

 

45 30 1 X Week 10.5 8.0 13.0 5  0 

Eff TSS LBS 
  

1152 768 1 X Week 128.8 98.1 178.5 0 

% TSS Rem 
% 

 

85 

  

1 X 
Month 

94.7 

 
 

0 

Eff BOD MG/L 50 

 

45 30 1 X Week 5.6 4.6 7.1 4  0 

Eff BOD LBS 
  

1152 768 1 X Week 50.2 52.5 66.1 0 

% BOD Rem 
% 

 

85 

  

1 X 
Month 

96.7 

 
 

0 

Eff Chlorine 
MG/L 1.0 

  

0.7 3 X Day 0.44 0.02 0.76 90 0 

Eff Fecal 
#/100 

ML 
260 

  

88 1 X Week 10 10 10 4 0 

Eff pH SU 8.5 6.5 

  

1X Daily 7.1 6.8 7.6 30 0 

Enterococci 

CFU/1
00 
ML 

276 

  

35 1 X Week 17 10 10 4 0 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 14 April 2021 
 

 

 

Power BI graphs showing effluent compliance for the last 3-month period ending on 4/30/21 - chlorine residuals, 

effluent compliance, & chemical use.  Bleach [sodium hypochlorite] & sodium bisulfite trending same/slightly higher, 

and effluent quality was stable.   

 

 

 

 

 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 15 April 2021 
 

 

Gallons Treated vs Sludge Disposed  

Month Effluent Treated, MG Sludge Disposed, Gals 

April 2019 55.69 152,000 

April 2020 66.93 150,500 

April 2021 43.59 123,000 

  

Additional Power BI graphs for sludge solids for 3-month period ending 4/30/21.  

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 16 April 2021 
 

5 ODOR CONTROL 
There were no odor complaint calls received during the month of April for the wastewater facility.  The 
gravity thickener and primary clarifier were both on-line.  The Bioxide system was on, and the feed rates 
were adjusted as needed according to data seen at Nantasket/Water MH.  Some changes made were flow 
related.  The overall feed rates remained low in the month of April.  The monthly graphs are attached 
below. 

▪ “In-Pipe” bacteria addition continued with all 24 Microbe Dosing Stations [MDU] operational.  The 
monthly bottle changes were completed 4/13-14/21.  The bi-weekly change outs of the bacteria 
bottles at three lift stations in the wet wells or manhole just prior to the station.  [PS 3, PS 5, PS 9] 
were done on 4/27/21. 
 

▪ Mixing systems/aerators were all functional and in timed mode at the pump stations with, except for 
pump station #3.  [Bioxide addition is at PS 3], and at PS #5, with newer Flygt pumps, as the mixer 
may be causing air entrapment in the pumps.   
 

▪ Hydrogen sulfide monitoring units [H2S] were recording and being trended on the odor scrubber for 
monitoring inlet and outlet H2S levels.  The scrubber fan speed was at 50HZ, approximately 
75%speed.  Weekly neighborhood monitoring around the plant done with portable Jerome meter 
weekly. 
 

▪ Todd G from Evoqua visit on 4/14 to check XYZ odor loggers and no dissolved H2S at this MH. 
 

▪ Looking at possible options for Bioxide additional at PS 1 and PS 9 areas. 
 

[pictured below:   trending graphs for H2S levels recorded from the vapor link system cellular at 
manhole at XYZ Street/Nantasket Ave and Nantasket Ave/Water Street.   
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 17 April 2021 
 

 
 
 
 
 
 
 
 

XYZ – Nantasket Ave [closest to plant] 
 

 
 
 

The odor data logging unit at XYZ that was being used to monitor overall H2S levels as close to the 
plant has had no H2S present.   
 

 
 
 
 
 
 

 

 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 18 April 2021 
 

 

 

 

 

Nantasket Ave/Water Street [ at end of PS 3 force main and PS 4 discharge]   

 
 

Pump station #3 - Bioxide stored here and where the chemical is added.  The H2S level is 
monitored at the end of the force main at Nantasket & Water Street.  The excess nitrate 
concentration in the sewage is available to treat the additional H2S contributed from other parts of 
the system – PS4, contributions from lines feeding the interceptor, PS5, PS6, etc. all the way to the 
plant. 
 
There were generally low H2S levels in the system for most of April mostly due to lower 
wastewater temperatures and some wet weather events.  The individual spikes were due to the 
discharges flow from PS #4. 
 

 
 
 



   
 

Hull Water Pollution Control Facility   
Monthly Operating Report 19 April 2021 
 

6 MAINTENANCE SUMMARY 
 

6.1    TASKS COMPLETED THIS MONTH  

 

The SEMS monthly work order summary for April is compiled and attached for review.  

Key items of note are listed below.  

• Pump station #1 – P1 - Removed a large amount of sanitary wipes & rags, which caused the pump to 

bind up and trip. Had to disassemble cleanouts, remove the debris, and return pump to service. 

• Aeration tanks #2 & #4 cleaned out with confined space entry by WC staff and vactor truck 

• Work with D&C crew to set up 8-inch pump for bypass pumping from secondary effluent manhole to the 
CCT’s.  Route temporary hypo solution line to this manhole for disinfection.  Set up for level control with 
probe. 

• Work with D&C crew for knife gate and mag meter installation, for coordinated plant flow shutdowns 
and bypasses. 

• Work on aerated grit chamber modifications.   CSE for piping changes and setup of submersible mixer 
pump, pull sandbags out in trough, to block off flow back into the tank.  Consulted on repair option for 
the existing screw and total replacement option with same equipment.  Project costs deemed too costly 
with long lead time, and newer system not that far away.  Next step[s] would be to consider batch 
removal of grit, and possible disposal approval, location, and cost. 

• Several confined space tank entries were made into the aerated grit chamber to perform additional 
inspections, make air piping modifications, block off the steel trough with sandbags to prevent sewage 